
applied  
sciences

Review

Advanced Bioreactor Treatments of
Hydrocarbon-Containing Wastewater

Maria S. Kuyukina 1,2,* , Anastasiya V. Krivoruchko 1,2 and Irena B. Ivshina 1,2

1 Microbiology and Immunology Department, Perm State University, Perm 614990, Russia;
nast@iegm.ru (A.V.K.); ivshina@iegm.ru (I.B.I.)

2 Institute of Ecology and Genetics of Microorganisms, Perm Federal Research Center, Russian Academy of
Sciences, Perm 614081, Russia

* Correspondence: kuyukina@iegm.ru

Received: 29 November 2019; Accepted: 21 January 2020; Published: 24 January 2020
����������
�������

Abstract: This review discusses bioreactor-based methods for industrial hydrocarbon-containing
wastewater treatment using different (e.g., stirred-tank, membrane, packed-bed and fluidized-bed)
[...]
complicated because it requires the best approximation of the environmental chemistry of hydrocarbon
contaminants (e.g., biodegradability, hydrophobicity) and the environment at the site (e.g., geology,
geochemistry). At the heart of this problem is the concept of bioavailability [18]. If a pollutant is present
in soil or water but is not available to the biota, then it presents minimal risk (unless chemical conditions
change that can subsequently increase the bioavailability). However, measuring bioavailability is
often a difficult task and cannot be estimated directly from the total pollutant concentration since
the bioavailability level can vary significantly. Bioavailability is indirectly related to partitioning
phenomena, biodegradability and toxicity [19] and it is also dependent on the organism exposed.

While most potential environmental impacts related to oil and gas industry activities are already
well documented, there are several uncertainties concerning the long-term effects of oilfield and refinery
wastewater releases, for example, the effects of endocrine disrupting, carcinogenic and radioactive



Appl. Sci. 2020, 10, 831 5 of 19

components with respect to toxic concentrations, bioaccumulation, fertilization, and so forth [20,21].
A major concern is the release of hydrocarbon- and chloride-rich wastewater into soil, aquatic and
wetland ecosystems [8,22,23].

In general, the hydrocarbon-containing wastewater has various impacts to the soil environment,
which include reduction in crop yield, shortage of oxygen and detrimental effects on wild plants and
animals. The presence of petroleum hydrocarbons in water can reduce soil fertility because of adverse
effects on physicochemical characteristics of soil, microbial populations and plant growth, which could
lead to the reduction in crop yield [24,25]. Also, heavy metal contents in soil repeatedly irrigated with
treated petroleum wastewater can be significantly increased, thus leading to the bioaccumulation of
these toxic elements in the food chain [26]. Major risks associated with treated produced water used
in agricultural irrigation were determined as dissolved formation minerals (i.e., salts and sodium)
and metalloids, while these risks are also related to irrigation with both municipal and industrial
wastewaters that are often saline and sodic [27].

The discharge of hydrocarbon-polluted wastewater into receiving water bodies poses threat to
marine and freshwater environments, especially to vulnerable aquatic ecosystems of northern regions,
where natural biodegradation processes are slower due to low temperatures. Most toxic components,
for example, alkylphenols and PAHs, from produced water can accumulate in phyto- and zooplankton
populations, thus transmitted through the food chain to higher marine organisms and affect their
vital functions [8]. Also, salinization of freshwater resources leads to increasing chloride and sodium
concentrations, which could have toxic effects on fish, macroinvertebrates, amphibians and other
salinity-intolerant species [28].

3. Treatment of Hydrocarbon-Containing Wastewater

It should be noted that concentrations of petroleum hydrocarbons in wastewater may decrease due
to natural processes of decomposition and chemical oxidation, evaporation and biological degradation
by native microflora. In natural environments, however, these processes are relatively slow. To
enhance the oil contaminant removal from wastewater, the mechanical, chemical, physicochemical and
biological methods, as well as their combinations, are employed, providing the required purification
rate at reasonable costs. Importantly, the choice of a treatment method in each case is determined by
the source of wastewater, the diversity and levels of contaminants, and the subsequent intended use of
treated effluents. Recent developments in treatment technologies for petrochemical wastewater and
produced water from oil and gas industries are reviewed by Wei et al. [5]. Treatment of petroleum
wastewater usually involves two stages, firstly, physical (mechanical) pre-treatment to remove free oil
& grease fractions and suspended particles. Secondly, an advanced treatment, usually involving a
combination of different physicochemical and biological methods, to decrease the pollutant level to
acceptable discharge values.

The sedimentation treatment, which is used to separate bulk free oil from water, is mechanically
achieved by gravity in API (American Petroleum Institute) or CPI (Corrugated Plate Interceptor)
separators and dissolved air floatation (DAF) units. During wastewater sedimentation, insoluble solids
are also removed, which prevents clogging and wearing of devices used in subsequent treatment stages.
Mechanical treatment techniques, while allowing the reuse of roughly purified water in the operation
cycle, are inefficient in the recovery of finely dispersed oil, dissolved organics, metals and colloids.
The mechanical step is followed by the physiochemical step, in which small-sized suspended solids
and dispersed oil are further reduced by agglomeration into large-sized particles to ease the removal
by filtration, sedimentation or floatation [3]. However, settling of petroleum products as insoluble
non-utilizable sediments (sludges) performed using expensive chemicals (particularly coagulants and
flocculants) entails costly disposal of the resulting sludge and may lead to secondary contamination of
the treated water [9].

Several techniques that are used as advance treatment methods for reducing the effluent
contamination level to allowable limits for discharge into water bodies include membrane filtration



Appl. Sci. 2020, 10, 831 6 of 19

and electrodialysis [29,30], adsorption [31], biological systems [5], advanced oxidation [5] and
electrochemical processes [32]. Of these, sorption methods are advantageous because their performance
and cost efficiency are compatible with other techniques for petroleum removal, and sorbents are
reusable after regeneration. Sorbents are porous materials, both natural (activated carbon, sawdust,
peat, perlite, clay, sand) and synthetic (polyurethane foam, ceramic materials, synthetic fiber) with high
affinity for the targeted pollutants, good adsorption capacity and hydrophilic-lipophilic properties.
The choice of the material relies on its ecological safety and availability in the region [31,33].

Currently used biological methods are activated sludge systems [34,35], aerated lagoons and
wetlands [36,37]. Laboratory-proved technologies include aerobic [38–41], anaerobic [42–44] and
hybrid [15,45–47] bioreactors. However, because of heavy petroleum hydrocarbon load, high salinity,
low nutrient concentrations and toxicants present, the current activated sludge bioprocesses often
suffer from operation problems, such as low removal rate and high suspended solid concentration [48].
To overcome these problems, advanced bioreactor systems and selected cultures with enhanced
degradative capabilities and tolerance to environmental stresses can be used.

4. Advanced Bioreactors for Hydrocarbon-Containing Wastewater Treatment

4.1. Aerobic Bioreactors

Bioreactor-based technologies allow more precise control and management of biodegradation
parameters, such as temperature, pH, oxygen, nutrient and water contents, homogenous distribution of
hydrophobic contaminants and biomass in the reactor volume, which leads to increased mass transfer
and reaction rates. Aerobic bioreactors are intensively explored for the industrial effluent treatment due
to their easy operation, high microorganism growth and organic carbon oxidation rates and resistance
to toxic effects. Several laboratory and pilot studies were performed to treat oily wastewaters using
aerobic bioreactors of various configurations and different microbial inocula. Selected examples of
aerobic bioreactors used for hydrocarbon-containing wastewater treatment are shown in Table 2.

Table 2. Aerobic Bioreactors Used for Hydrocarbon-Containing Wastewater Treatment.

Wastewater Type Bioreactor
Configuration Operational Conditions Treatment Efficiency Reference

Petroleum refinery
wastewater

Continuously
stirred tank

Acclimatized indigenous
microbial consortium.

Experimental period of 225 days

Removal of 95% COD,
97.5% TPH [40]

Synthetic
petrochemical

wastewater
SBR Sludge from municipal AS plant.

3 cycles at HRT of 15 days.

Removal of 59–88%
COD, 76–90% for Hg,

96–98% for Cd
[49]

Petroleum refinery
wastewater Two-stage SBR

Sludge from domestic sewage
treatment work.

Two stage operation with
methanol as co-substrate.

97.5% of COD removal
and complete O&G

removal
[50]

Synthetic petroleum
wastewater MSBR Three parallel 10-l reactors. HRT

values of 8, 16 and 24 h.
Hydrocarbon removal >

97% [51]

Shipboard slop
wastewater MBR and MBBR

Sludge from municipal AS plant.
Polyurethane sponges as biofilm

carriers. HRT in the range of
12–15 h.

70–85% of TPH removal [52]

Oilfield produced
water MBBR

Sludge from petrochemical
wastewater treatment plant.

Sepiolite-modified ceramic foam
carriers for biofilm. HRT
ranging from 36 to 10 h.

Maximum COD removal
of 74–77% [53]



Appl. Sci. 2020, 10, 831 7 of 19

Table 2. Cont.

Wastewater Type Bioreactor
Configuration Operational Conditions Treatment Efficiency Reference

Petrochemical
wastewater

Full-scale CFIC
biofilm technology

Highly packed polymer biofilm
carriers (over 90% filling ratio).
COD ranging from 7 to 35 g/L,

flow rate of 240 m3/day.

Over 90% COD removal [7]

Oilfield wastewater
before desalination BAF

Commercial oil-degrading
inocula B350M and B350

immobilized on a patented
poly-ammoniacum carrier.

Removal of 64–78% TOC,
86–94% oil and 84–90%

PAHs
[39]

Oilfield produced
water BAF Spent and new GAC carriers for

indigenous biofilm.
81% COD removal in

24 h [54]

Oilfield produced
water

Batch stirred tank
bioreactor

Acclimated indigenous
halophilic microorganisms.

>60% degradation of
crude oil [55]

Carwash wastewater
with amended

lubricant

Internal loop airlift
bioreactor

Chitosan-immobilized
Sphingobium sp. P2 (TISTR 2006).

HRT of 2.0 h for over 70 days.

Removal of 85 ± 5% TPH
and 73 ± 11% COD [56]

Oilfield produced
water

Continuously
operated stirred

tank reactor

Simultaneous n-alkane
biodegradation and production
of neutral lipids by Alcanivorax

borkumensis SK2.

Alkane removal up to
99.6% [57]

Petroleum refinery
wastewater FBB

Polypropylene particles
inoculated with refinery

activated sludge.
90% COD reduction [38]

Urban wastewaters FBB
Pelleted mycelium of the white

rot fungus Trametes versicolor
ATCC 42530.

100%removal of 7 out of
10 pharmaceuticals [58]

Synthetic petroleum
wastewater FBB

Hydrophobized sawdust
immobilized Rhodococcus ruber

IEGM 615 and Rhodococcus
opacus IEGM 249.

70–100% n-alkane
removal, 46–70%

removal of 2–3-ring
PAHs

[59]

Oilfield wastewater FBB

Hydrophobized sawdust
immobilized Rhodococcus ruber

IEGM 615 and Rhodococcus
opacus IEGM 249.

70% removal of alkanes
and PAHs, 75–96%

removal of heavy metals
[41]

Highly saline oilfield
wastewater FBB

Poly(vinyl alcohol) cryogel
immobilized Rhodococcus ruber

IEGM 231 and Rhodococcus
opacus IEGM 263.

Removal of 64–82% TPH [60]

A continuously stirred tank bioreactor was applied to treat hydrocarbon-rich wastewater from a
petroleum refinery site using an acclimatized indigenous microbial consortium [40]. The performance
of the bioaugmented reactor was demonstrated by the reduction of chemical oxygen demand (COD)
rates up to 95% and residual total petroleum hydrocarbon (TPH) concentration to 97.5% (from 320 mg/L
to 8 mg/L). Malakahmad et al. [49] evaluated the performance of a sequencing batch reactor (SBR) with
pre-grown activated sludge microorganisms to treat synthetic petrochemical wastewater containing
mercury and cadmium. They found that COD removal and microbial population growth were inhibited
by high metal concentrations, while metal removal rates were 76–90% for Hg and 96–98% for Cd. A
two-stage SBR system was applied for treatment of refinery wastewater with high COD and O&G
concentrations (up to 7.8 g/L and 13,4 g/L, respectively) using a gradual increase in wastewater load
and methanol as the co-substrate [50]. This strategy enabled a short acclimation period of the sludge,
resulting in 97.5% of COD removal and complete O&G removal.

It should be noted that while the SBR technology is widely used for biotreatment of petroleum
refinery wastewater, it cannot remove suspended solids (SS) completely, so the settleability of the
activated sludge is adversely affected. The application of membrane separation instead of the settling
phase of the SBR realized in a membrane sequencing batch reactor (MSBR) technology results in an
effluent with negligible SS content. However, membrane fouling is a major problem in both membrane



Appl. Sci. 2020, 10, 831 8 of 19

bioreactors and MSBRs, thus increasing considerably the operational costs due to the periodical
physical or chemical membrane cleaning. Dickhout et al. [61] proposed a fouling mechanism for oily
wastewater and they found that oil droplets were coalescing on the membrane surface, forming a
continuous oil layer on the surface, different from a traditional cake layer made of separate particles.
Shariati et al. [51] tested the effect of hydraulic retention time (HRT) on the performance and fouling
characteristics of the MSBR used to treat synthetic petroleum wastewater with an average hydrocarbon
concentration of 60 mg/L. They found that hydrocarbon removal efficiencies higher than 97% were
possible with HRT values of 8, 16 and 24 h. Accordingly, the rate of membrane fouling increased with
the decrease in HRT values.

Campo et al. [52] compared data from three stand-alone treatments of shipboard slop wastewater
produced by the washing of oil tankers with seawater and characterized by high salinity (39 g/L of
NaCl) and hydrocarbon contents (TPH of 135 ± 38 mg/L). The treatments were (1) a chemical treatment
of coagulation-flocculation with aluminum sulphate as coagulant and an anionic flocculant, (2) a
physical treatment of adsorption on granular activated carbon (GAC), (3) two biological treatments
represented by a membrane bioreactor (MBR) and a moving bed biofilm reactor (MBBR) with soft
polyurethane sponges. Both reactors were equipped with ultrafiltration hollow fiber membrane
modules. To limit the fouling, each membrane was periodically backwashed (every 4 min for a period
of 1 min) by pumping a fraction of permeate back through the membrane. The bioreactors operated
continuously with HRT in the range of 12–15 h. As a result, the GAC treatment registered the highest
removal efficiency of TPHs up to 85%, while the coagulation-flocculation treatment reported the lowest
(57%) removal of TPHs. The 70% TPH removal was obtained with the MBBR fed with 100% volume of
slop, thus suggesting a biomass acclimation to salinity and hydrocarbons.

Alternatively, Dong et al. [53] used suspended ceramic foam carriers with a high mechanical
strength, optimum density (close to water) and high porosity to treat oilfield produced water (COD of
343–365 mg/L; TPH of 24–28 mg/L) in MBBRs operating at HRT values ranging from 36 to 10 h. The
highest COD, PAH and ammonia N removal rates were recorded at HRT of 10 h in the MBBR filled
with sepiolite-modified carriers characterized by a larger specific surface area for the biofilm growth,
followed by the MBBR with unmodified carriers, with the lowest removal efficiency in the MBBR with
the activated sludge only.

A full-scale application of continuous flow intermittent cleaning (CFIC) biofilm technology based
on the MBBR concept was performed recently in the Biowater Technology AS in Norway to treat
petrochemical wastewater of fluctuating concentrations with the COD ranging from 7 to 35 g/L [7]. The
CFIC reactor contained highly packed polymer biofilm carriers (over 90% filling ratio) was operated
continuously at the flow rate of 240 m3/day, resulting in over 90% COD removal. Excess biofilm/sludge
was washed off during periodic washings, thus maintaining a thin and effective biofilm in the reactor.

Zhao et al. [39] investigated the use of biological aerated filter (BAF) reactors inoculated with the
commercial oil-degrading inocula immobilized on a patented poly-ammoniacum carrier to pre-treat
the oilfield wastewater before desalination. By operating the bioreactors for 142 days under low
COD load (1.07 kg COD/m3

·day) and high salinity conditions, the mean degradation efficiencies of
64–78% for total organic carbon (TOC), 86–94% for oil and 84–90% for PAHs were achieved. More
recently, a bench-scale BAF reactor with GAC was examined for effective removal of organic matter
and solids from produced water using three GAC carriers (one spent and two new) and two nutrient
supplements [54]. The spent GAC with an existing biofilm from the previous treatment of surface water
demonstrated up to 81% COD removal in 24 h (from initial COD values of 1368 ± 312 mg/L), indicating
that appropriate GAC selection and pre-developed biofilm is critical for efficient BAF performance.
Interestingly, recent evaluation of different inocula for treating high salinity produced water in a
batch stirred tank bioreactor [55] revealed a higher efficiency of the acclimated indigenous halophilic
microorganisms compared to that of the commercial inocula used in Reference [39].

Selected bacterial strains with broad hydrocarbon-oxidizing activities and resistance to toxic
petroleum constituents were used as bioreactor inocula. For example, Khondee et al. [56] used an



Appl. Sci. 2020, 10, 831 9 of 19

internal loop airlift bioreactor inoculated with a chitosan-immobilized bacterium Sphingobium sp. P2 for
the removal of automotive lubricants from emulsified wastewater. The reactor operated continuously
at the HRT of 2.0 h for over 70 days, resulting in the removal of 85 ± 5% TPH and 73 ± 11% COD from
the carwash wastewater with 25–200 mg/L amended lubricant. Sudmalis et al. [57] demonstrated a
simultaneous n-alkane biodegradation and production of neutral lipids in a concentrated produced
water stream by Alcanivorax borkumensis SK2 as the sole reactor inoculum. n-Alkane removal efficiency
up to 99.6%, with influent alkane COD of 7.4 g/L, was achieved in a continuously operated stirred
tank reactor. The simultaneous process of hydrocarbon biodegradation and production of mostly
extracellular neutral lipids revealed the possibility of bioconversion of toxic industrial wastes into
valuable compounds.

Fluidized bed bioreactors (FBBs) (Figure 1), in which the biomass is fixed on bed particles fluidized
by liquid up-flow, were successfully applied to aerobic biological treatment of industrial and domestic
wastewaters [38,58]. The use of smaller particles than those in MBR and MBBR systems results in much
thicker biofilms and therefore FBBs are proven to be able to withstand large loads and operate at lower
HRT values compared to typical bioreactor. Large biofilm–liquid interfacial area, high immobilized
biomass concentration and improved mass transfer are the major advantages of this type reactors [62].

Appl. Sci. 2020, 10, x FOR PEER REVIEW 9 of 20 

operated continuously at the flow rate of 240 m3/day, resulting in over 90% COD removal. Excess 

biofilm/sludge was washed off during periodic washings, thus maintaining a thin and effective 

biofilm in the reactor. 

Zhao et al. [39] investigated the use of biological aerated filter (BAF) reactors inoculated with 

the commercial oil-degrading inocula immobilized on a patented poly-ammoniacum carrier to pre-

treat the oilfield wastewater before desalination. By operating the bioreactors for 142 days under low 

COD load (1.07 kg COD/m3·day) and high salinity conditions, the mean degradation efficiencies of 

64‒78% for total organic carbon (TOC), 86‒94% for oil and 84‒90% for PAHs were achieved. More 

recently, a bench-scale BAF reactor with GAC was examined for effective removal of organic matter 